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T-Blocks, WBS 1.1.2.3.2.3.3.6, DID 74762, 
and WBS 1.1.2.3.2.3.3.7, DID 74763 

NuMI 

T-block load test 

Andy Stefanik ItM5 

Bob Morrison 

T-block, load test, dye penetrant testing 

Each T-block was load tested at no less than 125% of its 
weight in two positions. Figure 1 shows a T-block being load 
tested in the installed position (supported at the ends of the 
support tube). Figure 2 shows aT-block being load tested by 
lifting it with the handle. Each load test was held for at least 10 
minute!." The welds between the support tube and the CCSS 
were dye penetrant checked for cracks after the load tests, 
Figure 3. 
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